Technical Package
Cover Page

This file contains the following documents:
1. Summary of application (in plain language)

e English
e Alternative Language (Spanish)

2. First notice (NORI-Notice of Receipt of Application and Intent to Obtain a Permit)

e English
e Alternative Language (Spanish)

3. Second notice (NAPD-Notice of Preliminary Decision)

e English
e Alternative Language (Spanish)

Application materials
5. Draft permit
Technical summary or fact sheet

Portada de
Paquete Técnico

Este archivo contiene los siguientes documentos:

1. Resumen de la solicitud (en lenguaje sencillo)
e Inglés
e Idioma alternativo (espafol)
2. Primer aviso (NORI, Aviso de Recepcion de Solicitud e Intencién de Obtener un
[...]
] New Customer [J update to Customer Information ] change in Regulated Entity Ownership
[Cchange in Legal Name (Verifiable with the Texas Secretary of State or Texas Comptroller of Public Accounts)

The Customer Name submitted here may be updated automatically based on what is current and active with the Texas Secretary of State
(SOS) or Texas Comptroller of Public Accounts (CPA).

6. Customer Legal Name (If an individual, print last name first: eg: Doe, John) If new Customer, enter previous Customer below:
City of Laredo
7. TX SOS/CPA Filing Number 8. TX State Tax ID (11 digits) 9. Federal Tax ID 10. DUNS Number (if
applicable)
(9 digits)
11. Type of Customer: |:| Corporation |:| Individual Partnership: |:| General |:| Limited
Government: [X] City [] County [] Federal [] Local [] State [] Other [ sole Proprietorship [ other:
12. Number of Employees 13. Independently Owned and Operated?
[Jo20 [J21-100 [J101-250 []251-500 [X] 501 and higher [ Yes X No

14. Customer Role (Proposed or Actual) — as it relates to the Regulated Entity listed on this form. Please check one of the following

|:|Owner |:| Operator |z Owner & Operator D Oth
er:

[Joccupational Licensee [J Responsible Party [ vee/BsA Applicant

1110 Houston Street
15. Mailing
Address:

City Laredo State X ZIP 78040 ZIP+4 8019
16. Country Mailing Information (if outside USA) 17. E-Mail Address (if applicable)

rchavez@ci.laredo.tx.us

TCEQ-10400 (11/22) Page 1 of 3



18. Telephone Number 19. Extension or Code 20. Fax Number (if applicable)

( 956 ) 791-7302 ( ) -

SECTION III: Requlated Entity Information

21. General Regulated Entity Information (If ‘New Regulated Entity” is selected, a new permit application is also required.)

[] New Regulated Entity  [X] Update to Regulated Entity Name  [_] Update to Regulated Entity Information

The Regulated Entity Name submitted may be updated, in order to meet TCEQ Core Data Standards (removal of organizational endings such
as Inc, LP, or LLC).

22. Regulated Entity Name (Enter name of the site where the regulated action is taking place.)

Laredo/Colombia Solidarity Bridge Wastewater Treatment Facility

23. Street Address of

the Regulated Entity:

(No PO Boxes) .
City State ZIP ZIP +4
24. County Webb

If no Street Address is provided, fields 25-28 are required.

25. Description to
Approximately 1.1 miles southwest of the intersection of Farm-to-Market Road 1472 and State Highway 255
Physical Location:

26. Nearest City State Nearest ZIP Code

Laredo TX 78045

Latitude/Longitude are required and may be added/updated to meet TCEQ Core Data Standards. (Geocoding of the Physical Address may be
used to supply coordinates where none have been provided or to gain accuracy).

27. Latitude (N) In Decimal: 27.693870 28. Longitude (W) In Decimal: 99.73694
Degrees Minutes Seconds Degrees Minutes Seconds
29. Primary SIC Code 30. Secondary SIC Code 31. Primary NAICS Code 32. Secondary NAICS Code
(4 digits) (4 digits) (5 or 6 digits) (5 or 6 digits)
4952 221320
33. What is the Primary Business of this entity? (Do not repeat the SIC or NAICS description.)
Treatment of domestic wastewater

5816 Daugherty Avenue
34. Mailing
Address:

City Laredo State TX ZIP 78041 ZIP +4 3337

35. E-Mail Address: thernandez@ci.laredo.tx.us
36. Telephone Number 37. Extension or Code 38. Fax Number (if applicable)
(956 ) 721-2022 « ) -

TCEQ-10400 (11/22) Page 2 of 3



39. TCEQ Programs and ID Numbers Check all Programs and write in the permits/registration numbers that will be affected by the updates submitted on this
form. See the Core Data Form instructions for additional guidance.

[] pam safety

[ pistricts

[] edwards Aquifer

[:l Emissions Inventory Air

D Industrial Hazardous Waste

[:I New Source

|:] Municipal Solid Waste . . |:] OSSF |:] Petroleum Storage Tank E] PWS
Review Air

[1sludge [] storm Water [ Title v Air [ ires ] used oil

[] Voluntary Cleanup X] wastewater [] wastewater Agriculture [] water Rights [] other:

WQ0010681006

SECTION 1V: Preparer Information

40. Name:

Jenni Griesel, P.E.

41. Title:

Project Engineer

42. Telephone Number

43. Ext./Code

44. Fax Number

45. E-Mail Address

(512 ) 687-2193

jgriesel@plummer.com

SECTION V: Authorized Si

nature

46. By my signature below, | certify, to the best of my knowledge, that the information provided in this form is true and complete, and that | have signature authority
to submit this form on behalf of the entity specified in Section II, Field 6 and/or as required for the updates to the ID numbers identified in field 39.

Company: City of Laredo Job Title: City Manager
Name (In Print): Joseph Neeb Phone: (956 ) 791- 7398
y 4 y
Signature: C g l‘ W % Date: 5 /2 Z/QS

4

TCEQ-10400 (11/22)

/

Page 3 of 3




ATTACHMENT B

Plain Language Summary
Admin Rpt 1.0, Section 8.F



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

SUMMARY OF APPLICATION IN PLAIN
LANGUAGE FOR TPDES OR TLAP PERMIT
APPLICATIONS

Summary of Application (in plain language) Template and
Instructions for Texas Pollutant Discharge Elimination System
(TPDES) and Texas Land Application (TLAP) Permit
Applications

Applicants should use this template to develop a plain language summary of your facility and
application as required by Title 30, Texas Administrative Code (30 TAC), Chapter 39,
Subchapter H. You may modify the template as necessary to accurately describe your facility
as long as the summary includes the following information: (1) the function of the proposed
plant or facility; (2) the expected output of the proposed plant or facility; (3) the expected
pollutants that may be emitted or discharged by the proposed plant or facility; and (4) how
you will control those pollutants, so that the proposed plant will not have an adverse impact
on human health or the environment.

Fill in the highlighted areas below to describe your facility and application in plain language.
Instructions and examples are provided below. Make any other edits necessary to improve
readability or grammar and to comply with the rule requirements. After filling in the
information for your facility delete these instructions.

If you are subject to the alternative language notice requirements in 30 TAC Section 39.426,
you must provide a translated copy of the completed plain language summary in the
appropriate alternative language as part of your application package. For your convenience,
a Spanish template has been provided below.

ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS
DOMESTIC WASTEWATER/STORMWATER

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter
39. The information provided in this summary may change during the technical review of the
application and is not a federal enforceable representation of the permit application.

City of Laredo (CN600131908) operates Laredo/Colombia Solidarity Bridge Wastewater
Treatment Facility (RN101607984), an activated sludge treatment facility operated in
extended aeration mode. The facility is located approximately 1.1 miles southwest of the
intersection of Farm-to-Market Road 1472 and State Highway 255, in Laredo, Webb County,
Texas 78045. This application is for a renewal of the permit to discharge treated domestic
wastewater at a volume not to exceed 160,000 gallons per day. The permit also authorizes
disposal of effluent by irrigation and evaporation.

Discharges from the facility are expected to contain 5-day biochemical oxygen demand, total
suspended solids, and E. coli. Domestic wastewater is treated by a bar screen, aeration basins,
final clarifiers, aerobic digesters, and a chlorine contact chamber.

TCEQ-20972 (11/08/2024) Page 1 of 6
Wastewater Individual Permit Application, Plain Language Template



PLANTILLA EN ESPANOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE
TPDES o TLAP

AGUAS RESIDUALES DOMESTICA /AGUAS PLUVIALES

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua
pendiente que esta siendo revisada por la Comision de Calidad Ambiental de Texas segun lo
requerido por el Capitulo 39 del Codigo Administrativo de Texas 30. La informacion
proporcionada en este resumen puede cambiar durante la revision técnica de la solicitud y no
es una representacion ejecutiva fedérale de la solicitud de permiso.

La Ciudad de Laredo (CN600131908) opera la instalacion de tratamiento de aguas residuals
de Laredo/Colombia Solidarity Bridge (RN101607984), una instalacion de tratamiento de
lodos activados que funciona en modo de aireacioén prolongada. La instalacion esta ubicada
aproximadamente a 1,1 millas al suroeste de la interseccion de Farm-to-Market Road 1472 y
State Highway 255, en la ciudad de Laredo, Condado de Webb, Texas 78045. Esta solicitud es
para renovar el permiso para descargar aguas residuales domeésticas tratadas en un volumen
que no exceda los 160.000 galones por dia. El permiso también autoriza la disposicion de
efluentes mediante riego y evaporacion.

Se espera que las descargas de la instalacion contengan demanda bioquimica de oxigeno de 5
dias, solidos suspendidos totales y E. coli. Las aguas residuales domésticas estan tratado por
una rejilla de barras, cuencas de aireacion, clarificadores finales, digestores aerobicos y una
camara de contacto con cloro.

TCEQ-20972 (11/08/2024) Page 2 of 6
Wastewater Individual Permit Application, Plain Language Template



ATTACHMENT C

USGS Map
Admin Rpt 1.0, Section 13; Wks 3.0, Section 6



TEXAS REGISTERED ENGINEERING FIRM F-13

Z:\Shared\Projects\Water\1107\009-01\05 Project Work\05 Permitting\A. Colombia Bridge Renewal\01 Permit Application\GIS\Colombia Application Attachments.aprx

FEET

0 2,000

S\ \ L= ON - HALF MILE RADIUS
\\9 FROM PROPERTY 7/ L == -

EFFLUENT\
STORAGE POND 1\

\
\
\
\

\
\

\ OUTFALL 001, DIRECTLY TO '
\\ CLASSIFIED SEGMENT NO. 2304 \ g

lasita\lank)

ONE MILE RADIUS N “\‘

o

I-RUM PROPERTY e

Bull Trap
Tamnk

*Land application has not begun. ATTACHMENT C
Note: No wells within 1 mile of facility CITY OF LAREDO
LAREDO/COLOMBIA SOLIDARITY BRIDGE WASTEWATER TREATMENT FACILITY
TPDES PERMIT RENEWAL APPLICATION
USGS MAP




ATTACHMENT D

Treatment Process Description
Tech Rpt 1.0, Section 2.A



ATTACHMENT D
CITY OF LAREDO
LAREDO/COLOMBIA SOLIDARITY BRIDGE WASTEWATER TREATMENT FACILITY
TPDES PERMIT RENEWAL APPLICATION
TREATMENT PROCESS DESCRIPTION

The current 0.035 MGD phase is an activated sludge package plant operated in extended aeration mode.
The treatment process consists of the following units: Bar Screen, Extended Activated Sludge Treatment,
Secondary Clarification, Chlorination, and Solids Handling. The treatment process for the Final phase will
follow the same process flow as described below for the Existing phase.

Influent raw wastewater is pumped to a manual bar screen from an on-site lift station. Following the bar
screen, the wastewater then flows to the activated sludge aeration basin and then flows to the clarifier.
Settled activated sludge is returned to the aeration basin from the clarifier as return activated sludge (RAS)
or wasted to an aerobic digester as waste activated sludge (WAS). The clarifier effluent flows to a chlorine
contact chamber for chlorination and then is discharged as final effluent. Effluent may be routed to the
holding/evaporation pond or used for irrigation as authorized in the permit. Land application of effluent
has not begun. Sludge from the aerobic digester and screenings are transported via a tanker truck to the

South Laredo Wastewater Treatment Facility for belt filter press dewatering and disposal at the City of
Laredo landfill.

ATTD-1

Z:\Shared\Projects\Water\1107\005-01\06 Regulatory\6-3 Colombia Bridge Renewal\Attachments\Att D Process Description.docx



ATTACHMENT E

Treatment Unit List
Tech Rpt 1.0, Section 2.B



ATTACHMENT E
CITY OF LAREDO

LAREDO/COLOMBIA SOLIDARITY BRIDGE WASTEWATER TREATMENT FACILITY

TPDES PERMIT RENEWAL APPLICATION
TREATMENT UNIT LIST

EXISTING PHASE

Type of Unit

Number of Units

Dimensions

Aeration Basin 1 73 Lx24 Wx11'H
Final Clarifier 1 10’ Radius x 12" SWD
Aerobic Digester 1 24 Lx8 Wx11'H
Chlorination Contact Chamber 1 13’ Lx3*Wx9'H
Effluent Storage Pond 1 2.65 MGD
FINAL PHASE*
Type of Unit Number of Units Dimensions
Aeration Basin 2 73'Lx24"Wx11'H
Final Clarifier 2 10’ Radius x 12" SWD
Aerobic Digester 2 24 Lx8 Wx11'H
Chlorination Contact Chamber 1 24'Lx3"Wx9 H
Effluent Storage Pond 1 2.65 MGD

*Sizing is tentative and may be adjusted for final design.

ATTE-1

Z:\Shared\Projects\Water\1107\005-01\06 Regulatory\6-3 Colombia Bridge Renewal\Attachments\Att E Treatment Units.docx




ATTACHMENT F

Process Flow Diagram
Tech Rpt 1.0, Section 2.C



Z:\Shared\Projects\Water\1107\005-01\06 Regulatory\6-3 Colombia Bridge Renewal\Attachments\Att F Flow Diagram.pptx

TEXAS REGISTERED ENGINEERING FIRM F-13

~x

) PLUMMER st

- FLOW STREAM, LIQUIDS

----- FLOW STREAM, SOLIDS

INFLUENT BAR AERATION CLAl::\llcfELR(S) CCF(')LNOT'X('\:'TE _ DISCHARGE VIA OUTFALL 001
LIFT STATION SCREENS BASIN(S) N CHAMBER TO RIO GRANDE
i A
| ! RAS !
S ATTTTTT T =
| |
| |
| |
| | WAS !
|
v | RECLAIMED LAND APPLICATION
| EFFLUENT > OF EFFLUENT (FUTURE)
€] AEROBIC ] STORAGE POND
( O__zo DIGESTER(S)

SLUDGE HAULED TO
SOUTH LAREDO WWTF
FOR DEWATERING AND DISPOSAL

ATTACHMENT F
CITY OF LAREDO
LAREDO/COLOMBIA SOLIDARITY BRIDGE WASTEWATER TREATMENT FACILITY
TPDES PERMIT RENEWAL APPLICATION
PROCESS FLOW DIAGRAM — ALL PHASES




ATTACHMENT G

Site Drawing
Tech Rpt 1.0, Section 3



TEXAS REGISTERED ENGINEERING FIRM F-13

FEET

0 4,000

Colombia

Centro de
Facilidades
ParaEl
Comercio
Internacional

FACILITY BOUNDARY

\
\
EFFLUENT

STORQGE POND

\
FEET

0 \ 600

FUTURE LAND
APPLICATION AREAS

v

&% SERVICE AREA
BOUNDARY

La Z Tank

Deer Trap

Agquil
Tan

Z:\Shared\Projects\Water\1107\005-01\06 Regulatory\6-3 Colombia Bridge Renewal\GIS\Colombia Application Attachments.aprx

ATTACHMENT G
CITY OF LAREDO

LAREDO/COLOMBIA SOLIDARITY BRIDGE WASTEWATER TREATMENT FACILITY

TPDES PERMIT RENEWAL APPLICATION
SITE DRAWING




ATTACHMENT H

Pollutant Analysis of Treated Effluent
Tech Rpt 1.0, Section 7



LAREDO COLOMBIA WWTP
NPDES REPORTING PARAMETERS

MONTH / YEAR
April 2025

Discharge 30
By-Pass

FINAL EFFLUENT

PO Minimum (mg/L)
BODS5 Daily Average (Lbs./Day)
BODS Daily Average (mg/L)

BODS Daily Maximum (mg/L) 6.0
ph Minimum (SU) 6.8
ph Maximum (SU) 6.8
TSS Daily Average (Lbs./Day) 0.009
T3S Daily Average (mg/L) 741
TSS Daily Maximum (mg/L) 13.0

Chlorine Residual Minimum (mg/L.) 1.0
Chlorine Residual Maximum (mg/L) 3.4
Flow Daily Average (MGD) 0.001
Fiow Daily Maximum (MGD) 0.001
For e coli data see effluent report sheet




CITY OF LAREDO UTILITIES DEPARTMENT

Wastewater Laboratory

1701 Shiloh Dr
Laredo, TX 78045

Za

1785

Chain of Custody # Z&Z;O @/

Quanti-tray E.coli and Chain of Custody Form
ELO2 APPENDIX L

Circle One: Water Source Facility Name: Laredo Columbia Wastewater Treatment Facility
Effluent Facility ID #: TPDES EPA ID# TX 0107395
Sample ID: Sampling Point Disinfection Type Chlorine Residual Test Requested Results E. Coli Results (MPN/100mL)
Final Effluent End of chlorine contact chamber Chlorine T IDEXX Laboratories Colilert NA
' E.cgli (enumeration) <1.0

: 4
Sampled by: Tff 4 ,( Z7W Date: fi/’ 4 5/ e s ( Received by: W / Date: f%’!//ﬁ{/Zé/ Time: l//)f- 7/
Relinquished by: 7 M Date: f —7 f Time: P Received by: La%cﬂ\qu pate: S[1]2D Time: | l,g w

Laboratory:
Sample Arrival Condition: ‘ ce d Sample Arrival Volume: __ ‘ ( X m | Sample arrival temp. observed/ corrected: 3.3 c,3-3 C
Sample Accepted: J Sample Rejected: Chlorine Residual : O -00 Cl Strip Lot # & Exp. Date: H&S )a 2‘ Z l l
Date & Time Analysis Started: S - | 2< (0 11SY Date & Time Analysis Finished: 5225 Q |I1SY
Date & Time Results Reported to: Reported By: Y. (?\QY\Q\JO\{Q
Acceptable: \/ Not Acceptable:

Laboratory Contact: Melissa Villarreal, Lab Coordinator - (956) 795 - 2720 x 3077

Remarks / Lab ID #:

Unsuitable Sx Analysis |1) Sx. Exceeds 6 hrs Holding Time D 3) Excessive chlorine Residual (> 10 mg/L) D_ 5) Form Incomplete, not Filled accordingly/Date Discrepancy D